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Tenaris

Tubos de Acera de México, S.A.
Km 4337 Carr. Mexico-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

{52) 229 989 1120 fax

Number/Numero Page / Pagina.
05018388 1/5
Date/Dia: (03/08/2005

(Customer ¢ Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Customer’'s Chider ! Chente Orden - ltem N*

(Customer s Reference § Referentia og chente

Manufacturer’s Works Order N° / Confiomanés de Venta

079730/01

Manufacture Process! Proceso A - fabicacion Froduct Type ! Tipo de producto. Surface ! Suprrioe.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALTIENTE SIN COSTURA CONDUCCION BARNIZADO

Slandarg or Specification | Mormas o especficacimnes.

API SL/ASTM A1Q&/ASME SA106/ASTHM AS3

,JULIC 1, 2000/92/1995-A%5/95B

Seel Grace ! Grade de acero.

B/X42 PSL1

NORMAL BEVEL
BISELADO HNORMAL

Ends | Exremos

Dimensions ! Dimensiones.
323.90 X 10.30 MM
12 3/4 X 0.406 INCH

Length ¢ Longitud.
12.00 7 12,50 mTS
39.40 / 41.00 FT

Quantity | Cantidad, 8 MOM\UN

Morningl Weight / Peso Mominal
79.65 KG/M
53.57 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Fste uoAnscado no oz, mopude s Lasde, comn gnn doclnasnn da origen

Specimen condizon Specimen dimensions Test Y. 8. TS ¥ 5.
Condicion de |a probeta Dimensiones de la probeta temp Uit £ Umidad Unit ¢ Unidad ! Elongation
Heal N Sample N°[| = TT | Type Sire Area Temp. FG/MM2 KG/MM2 uTs Alargamieno
Colada N° | Muestra N° lipe | O Tamafio Seccion de Eul 0.5% *
mm mimz ensayo Regquired/Requenido Required { Requerids Requirad % n 2 inches
[Thin: TMin: rhn % Al
TMax: ThAz:
Lidin: 25.50 Lpin: 42.18 Maa Ol
"C (REETS LIk %
23682 19336 |C/B| ST |Rec | L | 37.80 x 10.70 |404.48 TA 33.92 50.18 0.68 43
23682 19337 |C/B| ST |Rec | L {37.70 x 10.60 |399.62 TA 33.84 50.37 0.67 44
23683 ]19338 |C/B| ST |Rec| L {37.80 x 10.50 |396.90 TA 33.43 50.81 0.66 44
23683 119339 |C/B| ST |Rec | L {37.80 x 10.50 |412.02 TA 33.90 50.03 0.68 44
23684 (19340 |C/B| ST |Rec| L ] 38.00 x 10.70 |406.60 TA 35.92 52.12 0.69 44
23684 19341 |C/B| ST |Rec| L {37.70 x 10.50 |29s5.85 TA 34.55 50.85 0.68 44
Ls L af the 1L i de la muestra C/B: Body ! Cuerpo RA: Upsed ! Recalque TT: Heat Treatment ! Tratamiento Térmico
Tra: Specimen with heal treatment at Lahoratory | Probela tratada en labovatoria KR: N lred and Temp 1/ N lizado y R TR: Quenched and Tempered | Templado y Revenido
N: Mormalized f Normalizado A: Annealed | Recocide SR: Stress Rellef / Relevade de Esfuerzo ST: A= Rolled | Sin Tratamiento
Rec: Strig specimen { Hectangular Cil: Round bar u-wnn_:-!._ | Cilindrica Ori: Drientation | Ovientacion L: Lengitudinal / Longitudinal
T: Tramsverse | Tranzvarsal TA: Room Temperature { Temp Amb+ EUL: Extevsion Unwder Load Method UT%: L tensike gth / Resi: Wid
Max; Maxinmm | Mdximo Obt: Obtsned | Obtenide ¥.5.: Yield strength | Fluencia LMin: Logiwdinal 1 Minkmo Longitudmnal
L Max : Longitudinal Maximum | Maximo Longitudinat TMin: Transverss Minimum { Minimo Transversal TMax: Ti M | Mauima Tr; rsal Min 1 Minimo
Thia iz ko cartify that tha prod. er-had here: noaere manudectured. sampled, lastad. BRdioR nap din wilh The: aarel rrieints i mn a¥ mEpects. This corr'cate 17 isrued By a Somputanred systam and 4 vabd with slacitonn: sgralas 70 e aogond ce11cats the race-mak gresen coloued
Tenang' s siampad 10 case - owon. nqunal sortiticate wauld rebeasa 8 copy af i he must attes! 4z onformily 1o fhe onignal ane, 1ahitg ugpoen tnmestT s roespensa ity for any onlawhul ar el ollewos use Ary Andecr will b Sulip te A Law
Thus cartfreate s ol @ daclarai< or - may it ke usad a5 8 declaraton of ongin
Egte Jocurmamo certifica gue v - dnncritas soui fuercn memtaciuredo: probados o wspeccioneoos de acwerdo con la i e <lw y sansinch ks o requetrmientny Eorie cembozdn se amns un sigtang S ki . ERNE & PR 11
Te1a7s verde) 8513 MEEE &0 # :ncasn do que o posaedor del caddieaca eneregus uoA Felacepa dal misme, deberd gamnhizar la conformedad wen e Lungingl y se D e spansatse pon wgal adebado Coakgu - allomosin wo falsificacon sem aiets & 18 ey

178 777 G




Ik

q - Tubos de Acero de Mexico, 5 A
m : m q -m Km 4337 Carr. Mexico-Veracruz
Via Xalapa

{91697) Veracruz, Ver. Mexico
152) 229 989 1100 tel

CERTIFTICADO DE PRUEBAS EN FABRICA Number/Numera Page { Pagina: {52) 229 985 1120 fax

05018388 2/5
Date/Dia:  (}3/08/2005

Customer ! Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer & Order / Cagnle Orden - e N7 Custormer 's Reference /' Relerencia del cliente hanidaciurer’s Works Orae N° § Confi-racdn de venta
079730/01
Manufactue Process! Docess de fabcag ar. Product Type / Tipe de productc. Surfam- | Supericie.
SEAMLESS HOT ROLLED LINE FIPE SEARMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
S1andard or Specification ¢ Mormas o especificaciones Steel Grade ¢ Graco de aueo. Ends / Extemos  NORMAIL BEVEL
API S5L/ASTM AlOG6/ASME BaAl06/ASTM AS53 ,JULIO 1, 2000/99/1995-A85/99B B/X42 PSL1 BEISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantty / Canlelad. 8 Pcs fp=z Meminal Wamgnt / Pese Nominal
323.90 X 10.30 MM 12.00 / 12.50 MTS 79.65 RKG/M
12 3/4 X 0.406 INCH 39.40 /7 41.00 FT 53.57 LB/FT
{ HARDNESS TEST / ENSAYOS DE DUREZA ]
| Through Wall Hardness / Dureza en el espesor i
Heatf Cotass Required 'Requerido HRC Heat! Colada: Requird iRequeridu HRC Heat! Culada Required Requends  HRC Heat! Colada. Raequired /Requende  HRC
23682 Min. Max. 22.00 23683 Min WMax. 22 .00 23583 Min. Max, 22.00 23683 Min Max. 22,00
[sampte ( Muesira__ 19336 [Eng i Ext: Sample | Mugstra 19337 |£na ¢ Ext: fSample [ Mussiia 19338 |End / Ext: Sample [ Muestra 13333 [Ena r Bt
Quadrant Aver Cradrant Aver Cuadrant Aver Quadrant Aver
Cuadrante : 2 3 Prom | War Cuadrarte 1 2 3 Prom | Var Cuadranie 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | War
1 OWDE J75.9 |76.1[75.4 |75.8 1 DD T6.5[76.9 T4.8 1 ODE J76.4[76.2|77.8]|76.8 1 ODDE f76.5]76.7)76.8]76.7
Unil ! Urniddad AT 7B.5 |7R.3|76.7 |T7.B Unit ¢ Lrugiad MWHC 76.4178.5 T7.1 Uniz f Unidad T TE.A7T.0{76.4877.4 Unie / Unidad WG T8.B|TT.5{76.9177.7
HRD 1A 77.0 |77.2|76.8 |77.0]2.0 HRh ICHCI 76.5]|76.7 HRE 1DVLA 77.4177.7]|76.8]77.3 J0.6 [lzds] _DFO_ 77.5|78.1177.3{77.611.¢&
Pipe N® / Tubo W°: Jua: iw Jrre s Pipe M° / Tubo H®: Jra: o Pips N° / Tubo N®: | T G TR Pipa N* / Tubo NO: |es: i Jere v
Heat! Colada Required /Requeride HRC Heaalf Colada: Required /Requends  HRC
23604 Min Max. 22.00 23684 MAin. Max 22.00
-mﬂ:ﬁ___ Muestra 13340 _m:a Ext: _m.xm:._u.m { Mueska 19341 _m:n_ ! ExL:
Cuadrant Aver Quadrait Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | War
P———————id f—— m—
1 CDME {77.0 [77.4178.7 |77.7 1 ODDE  J77.8[77.8]77.2]77.6
Unit ¢ Uridad MMiC  J76.8 Unit / Unidad MWIC 79.5|7¢.8|78.5|78.9
HED I §78.2 HRb 1CVDA 78.0(78.1]77.6]77.9]1.3
—.ﬂun H® / Tubo H®1 Pipa W®  Tubo N*: Je: =iz [re. 5T
Min: Mintmum f Minimo ID/DI: Internat Dy 1 Dia | La: L on of the de ] L dizacidn de la Tra: Speci with heal ot Lab y | Frobeta da en kab
Max;: Maximum § Maximo Aver.: Average * CI8: Body { Cuerpo NR: Normalized and Temp: 1! N lizade y R: id A: Anneaded | Recocide
ODIDE: Outside Diamater ! Diametro extemo Prom.: Promadio RAJ: Upset { Recalque TR: Qi hed and Tempered f Templado y Ri il SR: Stress Relitef | Ralevado de Eslusrzo
MWIC: Mid Wall ! Centro Var.: Varkatlon { Yarkacidén TT: Heat Treatment { Tratamibento Témica H: N: lized / N iz nch ST: As Rolled / 5in T - y T G hed | Templad
Thus o ba cady thad tre pre, 1 wem manifaciume, sampesd esled | aonin nspacded 1 aceeidance with the spacfication refeenced ane meala the rguirements an ad reapects. s cerdicats v 1zsued By @ zomputerized systern end i s vahd with alacrmnic sgratyrs ©On the coginal cartilicgle e treda-mark grosr colounm:d
“Torang i slompedd 1o rvgnnl crdignder would rebease o copy af £ e sl @i s orforninly Lo the orgina. one, takeng uper Timset the tesponsabiity for any urkawful or vt albowe g use Any ahoenbion ardor btadicaton wil oe subpectad 1o the lew
i3 carficsle soml n dackine - +owor may ol by usad Az At af airug
F sle drgumenty celdfies ooe 4 il acquei Paeron rrwnufactu tads | oy 0 Spmdn oS de SCerdd Con la espee RCAcST dr rel:ar T4y salslace (0F COrBEPONCMAE reqiar mchos | gl cerd Lada 56 neilsg LR R darade y o5 waledo on homa elestreaea | e L g
Fenans {verde) es1d anpreso el n g o o onaso e que ol poseedon del cem 1m0 cabiegus e F o apia cel mismo, deberd gamnitaar 3 con‘enmdad -o- el saginal. y e Fece Beponsable por o0 Lo e iagrd o nsniidi Soaeaen shemcin wo lalsd canion sesh sajea e oy
L sl corlificade o o, ra puBde se L Cuiwe ana dedlaiacon da ongen
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Tenaris

Tubos de Acero de México, 5.4,
Km 4337 Carr. Méxito-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
152) 229 98% 1100 tel

{52) 229989 1120 fax

OH”.H.HM.HOM.UO DE PRUEBAS EN FABRTICA Number/Namero Page { Fagina:
Date/Dia:  (33/08/2005
Cugtomer | Chente PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer’s Order £ Ciente Orden - kem N° Custormer s Reference | Referencia del cliente Manulacturer's Works Order N° ¢ Corfirmaciin de Venla
079730/01
Manf--ture 1rocess! Proceso de fatbicacion Froduct Type ! Tipo de ~roducte, Surface ! Superfice,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADG EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Speciication f Normas o especrficociones. Steel Grape ¢ {raco de acero. Ends { Extremos. NORMAL BEVEL
APYI S5L/ASTM Al06/ASME SALO06/ASTM AS53 ,JULID 1, 2000/99/19955-A595/99B B/X42 PSL1 BISELADO MNORMAL
Dimenswons { Mrnensiones tength ¢ Longitd. Quantity ! Cantdad. 8 Pcs/pz Nominal Weight / Peso Nomanal
323.90 X 10.30 MM 12.00 / 12.50 MTS 79.65 KG/M
12 3/4 X 0.406 INCH 39.40 / 41.00 FT 53.57 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N° Sample N° Flattering 1est
Colada N° B Mussia N° Enzayo de Aplastamients
23682 |1933¢6 GOOD/ BUENO
23382 19337 GOoOn/ BUENO
23683 |19338 {coon/BUENO '
23683 |19339 {coon/BUENO .
23684 15340 GOOD/ BUERO
23684 ]19341 GO0/ BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMTICA.
Composition, % _{ Composiclon %
C Mn 5 Cr Mo 5 L4 ] ¥ Cu Al Sn As Hb B4 | 52
X 100 X 1000 X 10003 X 100
[Heat H Max
Colada Min,
Sampla N° IP Max 25 | 10 W | 15| 20 ao | 460 | 80 | 400 40 15 100
Muesira N© Min 25 | 10
—Mu@an
19336 P 18 &8 28 B8 4.7 )1 2.2 9 1} 4] 127 22 g 4 4] ] 13 4] 280 ) 30.4
19337 P 17 &7 28 7 4.4 2.8 ] 30 o 131 23 a 4 1] 1] 31 43 a0 i3 258.5
236823 >
13338 P 16 58 F1 8 5.311.6] 10 40 1] 119 a2 7 4 4] 0 1% o 7t 4 39.2
Trus 12 ta certy that the: £ oducls wescrbad hare in wara manufaciumee, sanvped, taste, B0/6T Inap L} with the refvoered 2ng meels the mquirame s in all respedls ~uz cenficate 15 5swed Ly 4 compaier Fed sysen and it wakd with gectroug sgaatuam 30 o nginal cariticate 1t ase-mak green coloursd
Tensas s stamped o oase the oww: s of e anginal carficate would relesse a copy of i, ha musl efes e ardarmdy b the orgrni one, wking upoer urne-# <be rosponzabildy tor any urdawdul or ot 3llowed usa  Any alteraticn ard: 1 ficatins wil, pe susgaded o the Lw
Ths it 15 mot @ declarat or of g oor may s ba ased az o declatation of angen
Filn mentn cerd ficn oo br poductos 3ascmcs aqui fuercn nandactuade:s Ticbad.s po oo orados de @oueido con I espacduacon sy wrlhiace ks curmspondkntes eaLEr Tercs | sie cerihcado s e te meiante Le Semlenia computanTado y s s tarma el Ancus e vingenal e ogolipe
dveerden) 6B ampi s .n a0 de que &l posaedor del oot hdus coreque uia loweio g Ce o ~asng, debers GATariAr b cord wpnel, y am hace meponnahla por s o L waga o ndabido Suakioer steracidn yo fals cacion e saela ]
|.5i8 cemhicade e B4, ra L, o unn daclaracion de awgan 1A T T O O




Tenaris

Tubos de Acera de México, 5.4,
Km 4327 Carr. México-Veracrug
Via Xalapa

{91697) Veracruz, Ver. México
[52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

, - 52) 229 989 1120 fa
Number/Numero Page / Pagina: (52) *

05018388 4/5
Date/Dia: O“wxom.xmoom

Customer / Cienle PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer s Grder ¢ Gliente Orden - hiem N°

Custormer's Reference ! Referencia de! chents Marnufaciurer’s Works Order N° ! Confirmacion de Venta

075730/01
Manufacture Process! Proceso de fabicacion. Preruct Type ! Tipg de producio. Surface ! Superfice
SEAMAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
I5tandard or Specification / Norras o espocificaciones. |5tec! Grace 1 Giado de acero. krds § Exwemos. MNORMAIL BEVEL
APT 5L/ASTM A106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAIL

Dhmgngions [ Dhmensiones
323.90 X 10.30 MM
12 3/4 X 0.406 INCH

Length { Longi.d.
12.00 / 12.50 MTS
39.40 / 41.00 FT

[Quantty | Canndad.

8 Pcs/p= {Nominad Wegnt f Feso Morminal

79.65 KG/M
53.57 LB/PFT

CHEMICAL COMPOSITION /

COMPOSICION QUIMICA.
o0 %

Compositicn, % { Composi
< Mn 50 Cr Mo 5 P Ni v Cu Al Sn As Nt L} 51 52
X106 A0 X 1000 X 100
|Reat _.: Max| .
Colada Min :
Sample N° P Max] 25 110 40 15 30 30 | 400 | B0 | 400 40 15 100
Muestra N° Min 25 | 10
19339 P 16 11 28 g 5.311.7] 10 40 1] 120 a2 7 4 o a 21 1] 71 a 28.3
23684
taMe P 17 76 28 7 4.1]1.5 4 i0 Q 13% 23 B 4 a O 13 ] T1 ] 2%
1931 P 138 i i8 7 4.1 § 1.5 -] 40 L] 140 13 ] & [ ] 22 [ T1L ] 25.1
H: Heat ] Colada F: Product | Producto _
51:SUMA Hb+V+Ti 52 5UMA Mo+CreNi+Cu+¥
HYDROSTATIC TEST / PRUEBA HIDRAULICA : |
Pressyre / Presion Time! Tiempo Results f Resuliano
Unit! Unidad. Value! Valgr Second! Sequndos
PSI 2270 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Manufactured by / Fabricadco por. TAMSA
Steal making proceps / Fabricacidm de acexo.

Elactric Arc Purnaca-Ladle Furnace-Contimuous Casting Machine,

Fully Killed Steal / Hormo de Arco

rbad hese a1 owere manufacioec, sanped teEtea, andior inep dn with the ifical

rsgimal cartficale wodd relesse a copy of i he mus stest de conformmy to the onginel ome. laking opar '

Thes serificme ot nodenlzra Lror may ol B psed 8z decdaration oF ongen

babe documento cerfica gue v fescrlos agqul foaron manfacturade s arcrad s w0 inspeccorados de acuarde con b aspacticacd:

Tanans |werda; a5l mpeso o | 0 Lasn de gua ef pozeedor del carl hizac y eatregu una folarcow e Tisma, dobard nasrtcor ke conl

Esm carficade ne es, m posde ser usado cono ona declaraceon de origen

e s et meals the mquirermeits n 8B mapects 1hes vad foane o ssoed Dy 3 comp.er 2ed syslem ard A is valid with Blectmms signatarn 2= 15 cngqinal ceficats i isde -muth grean cokeuned

|tz responsabiddy fer any anlewful or it alkow:s oze Ay altaralics arddo- “slaifcaticn will ba subjected to the law

G ALes Ky G0 e S D IEHerE s R e Linma s,

ral, v sa hace esponsabla por cualner v agal o ondabigo o alewor altemeosin yio Fisticaesan seohosipetaoa b by

[ 2te cordcaro 5e amte muoedwnls On sistema competanzada y es wibda enn hrene s

i IRl &1 GOnRD

LA 777 i a




Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numera

05018388

Page / Pagina:

5/5

Date/Dia:  03/08/20056

Tubaos de Acero de México, 5.4,
Km 4337 Carr. México-Veracruz
Via Xalapa

(697} Veracruz, Ver Meéxico
(521 229 989 1100 tel

{52) 229 989 1120 fax

jCustomer / Cliente

PLESA ANAHUAC Y CIAS,

8.A, DE C.,V,.

Customer s Order F Ciente Orden - kem N°

Customer's Reference ! Referencia del cliene

Manutacturer’'s Waorks Order N° ! Confirmacn de Venza

079730/01
Manutacture Proces+ ' Procese de fab.cacon. Product Type ! Tipo de prodocto. Seface ! Superfioe
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification ! Mo mas o especht acones.

API S5L/ASTM Al06/ASME SALQ6/ASTM AbB3

(JULIO 1, 2000/93/1995-A55/99B

Sweal Crade | Grado de acers

B/X42 PSL1

BISELADO NORMAL

Ends ¢ Extremos. NORMAL BEVEL

Divensions [ Dhmensiones.,
323.9%0 X 10.30 MM
12 3/4 X 0.406 TINCH

Length ¢ Longiud.
12.00 /7 12.50 MTS
39.40 / 41.00 FT

Guanuty { Cantidad. B Pce/DZ

Nominal Weight ) Peso Nom.nal
79.65 KG/M
53.57 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACTION SUPLEMENTARIA

Heat Treatment / Tratamientc térmico.

MATERIAL DE ACUERDO A NACE MRO175-97
TAMIA REF: 545664

Eléctrico-Horne de Afinacidn-Migquina de Colada Continua.

Non destructive test / Control no destructivo.

No repa'r by welding / No reparado por soldadura

Acero calmade con aluminio.

Material free from Mercury contamination / Material libre de contaminacién de Mercuric

Material as rolled / Sin tratamiento térmico

Inspection mathod / Método de inspecciém * - EMI - FLVI - MPI -

Satisfactory / Satiefactoric

Quality Systenn Certfied
M 110550

TAMSA QUALITY

DEPARMENT STGNATURE

QUALITY CRERI
THRTIFY

Lrce.

aTIon e
VACION DE (M PAD

i AVILA -

Esle certfizado ne es, rmopuede ©21 L5z 30 coma uRe declaracon de angen

g ctficat 1w mol a declerater o er g oor indy i be uzed B3 & dedarabon of angem

{5les cdesgurmenty cerdica cue ke produclss Jes0mies aqui feeren manuacturedos, probados we irspecoorados da acuerde oo la espacdicacer o refe e fe y sehaface log cofraspondientas requel imenies

Fhis rs bo coddy thel the produnls ven baed bers i were mendfacio:, wamj &, tesled, anfer mepacled ig accordance with the specfication rafe eroed ane meets the require mants in m__..\.w@tmn..n T cerfals e sl by 4 wanpoaler 2ed systemn and 8 is valid with elactreone syoaiore Snoihe Snginal cetdaciabi e bsde-me o grean Solednsd

“Tenang s slamped  1n case the cwews ol s anginal cedfcate wourd 1edaa s a capy of 1, he ~usl slled s cordorrily ta the orgina one, takeyg upor sinse i e reaponzabiby for &hy urdawdul or mob sbows:] s Ay aheraton ardoo - ‘slsihcation will be suhjecied to the ma

Fale cardicado e emte neanla un siztema compulanzaca y 4 valklo con Ifma etectrémca Freal cetificade onginal el legalipo
lanans {verde ) nea mpnao a1 ke w2a Fnocaso de que sl possedor del cetficade enlegue una folecopia oo ~wamo debserd garard zar la conormn dad co0 £ criqinal. y 98 haod rsponsable HoF Zoakyoer wac egal o ndebedn  Tualouer alarscin ywo faleficacan zard supela a la lay

| DHCA 777 04 1)




